

# Test Certificate



Tests Conducted By: ETE Electrical Contractors Ltd, PO Box 1144, Weaving, Maidstone, ME14 9EP

On Behalf Of: Example Company, Head Office, High Street,  
Maidstone, ME14 9EP

Site: Kent House

Location: OFFICE

**Asset: 1596**

Description: HEATER

Testcode: I1C6008021 S121111111

Make:

Group: Standard class 1 equipment

Test	Result	Unit	Status
Visual			Pass
Earth Current	25	A	Information
Earth	0.04	Ohm	Pass
Insulation	>99.99	MOhm	Pass
Leakage	<0.1	mA	Pass
Load	1.9	kVA	Information

Comments:

**Overall Status: Pass**

Date Of Test: 30/04/2007

Test Instrument: Seaward Supernova Plus X17-0233

Tested By: MR I LEWIS

Signed By: